
DESIGN ANALYSIS 
REPORT



Design Analysis Report 
Dzus Fastener Site 

NYSDEC Site No. 1-52-033 
Operable Unit No. 2 

Lake Capri/Willetts Creek

Work Assignment No. D003821-2

SUPERFUND STANDBY PROGRAM 
New York State 

Department of Environmental Conservation
50 Wolf Road 

Albany, New York 12233

Prepared by:

Rust Environment & Infrastructure
12 Metro Park Road 

Albany, New York 12205



Design Analysis Report 
Dzus Fastener Site 
Operable Unit No. 2 

Lake Capri/Willetts Creek

Work Assignment No. D003821-2.

Prepared for:

Superfund Standby Program 
New York State 

Department of Environmental Conservation 
50 Wolf Road 

Albany, New York 12233-7010

Submitted By:

Rust Environment & Infrastructure 
[...]
minimum of four (4) hydrocyclones should be used and a combined capacity should not be less than
2,000 gpm. The effectiveness of hydrocyclones increases as flow decreases. The hydrocyclone 
effluent is further treated and addressed in Section 4.0 (Water Treatment).

Filter Press Dewatering: Solids from the sediment processing operation (in Section 4.0) will be 
dewatered in a series of filter presses. The presses will be operated principally for the purpose of 
dewatering the clarifier underflow, but will be suitable for dewatering solids from other sources as 
well. In the event other alternate dewatering methods are proposed, similar capacity requirements 
will be met.

The filter presses will be located on a pad capable of containing liquids and solids discharged from 
the presses and allowing convenient and routine collection of the discharged liquids and solids. Feed 
to, and solids discharge from, the presses will be conditioned as needed to facilitate processing. 
Conditioners and their use will be subject to the Engineer’s approval.

Sediment Dewatering Building: Temporary sediment dewatering building will be constructed to 
house portions of the sediment processing operation to reduce noise levels and to facilitate orderly 
operations. The floor of the process building will be lined to contain spills. The building will be 
provided with a ventilation system to maintain positive air flow through the building.

System Operation and Maintenance: The Contractor will be required to maintain competent 
supervision of the processing operation at all times. Dewatering operations will be coordinated with 
dredging so as to not produce unnecessary down-time for either operation.

Rust Environment & Infrastructure
L :\W O R K \N Y SD E C 20256J\D O C S\D A R D A R R P T I .R P T . 12/2/98

Page 30



Design Analysis Report
New York State D epartm ent o f  Environm ental Conservation

Modifications to the dewatering system construction and operation will be subject to the Engineer’s 
approval. Proposed modifications will be submitted in a timely manner and with sufficient 
supporting documentation to allow review and approval. Odors and fugitive air emissions will be 
controlled throughout the operation through a combination of construction practices and engineered 
control systems. The Contractor will maintain operating logs of a form approved by the Engineer to 
document process rates and volumes, operating problems, and service required or completed.

3.4 ENVIRONMENTAL COMPLIANCE

Liquid storage and transfer operations will be provided with secondary containment structures. 
Although not strictly applicable, requirements applicable to Petroleum SPCC will be followed.

The Contractor will be required to submit plans for construction, removal, and verification sampling 
at transfer points, process and storage areas, and any other work areas which have the potential to 
become contaminated during operations.

Processed solids must meet the paint filter test to allow land disposal. Subsequent processing at the 
disposal facility will not be allowed as a means of achieving this criteria.

3.5 ENVIRONMENTAL HEALTH AND SAFETY CONTROLS

The project will be completed so as to minimize the potential for contaminant exposure to on-site 
workers and off-site residents.

Health and safety for workers involved in the remediation will be the responsibility of the 
Contractor. Prior to mobilization, the Contractor will be required to submit a Health and Safety Plan 
(HSP) in conformance with 29 CFR 1910. During construction, conformance to the HSP will be 
monitored and deviations noted in the daily records.

Access to the property will be controlled through the installation of temporary chain link fence and, 
as necessary, security guards.

3.6 SUBMITTALS

After NYSDEC notification of intent to award, the Contractor will submit the following information:

• Exceptions to the proposed work as stated in the Contract documents.
• Proposed subcontractor or equipment suppliers for the filter presses.

After Contract award, Contractor will submit the following:

• Proposals for alternate construction, if any, which go beyond the normal scope of “or 
equal” substitutions.

• Proposed equipment lay-out for sediment processing.

Rust Environment & Infrastructure
L:\W O R K \N Y SD E C i20256S 'D O C S 'O A R O A R R P Tl .R P T  ■ 12/2/98

Page 31



Design Analysis Report
New York State Departm ent o f  Environm ental Conservation

List of subcontractors and their qualifications

Plan for field testing not less than 1-ton of sediments to verify dewatering 
characteristics as they relate to design and operation. This Plan is subject to 
NYSDEC review and approval. On approval, Contractor will implement the test 
plan and submit results to NYSDEC. Based on the testing, Contractor may propose, 
or NYSDEC may direct, modifications to the plan for processing of lake sediments.

Design details for the solids handling system.

Rust Environment & Infrastructure
L :\W O R K W Y S D E C \2 0 2 5 6 A D O C S \D A IM A R R P T lJ tP T  ■ 12/2/98

Page 32



Design Analysis Report
New York State D epartm ent o f  Environm ental Conservation

4.0 WATER TREATMENT

A significant amount of contaminated water will be generated in the course of dredging and 
processing of the removed sediments. The Contractor will construct, operate, maintain, and monitor 
a water treatment system in accordance with limits and conditions set by NYSDEC.

4.1 DESIGN BASIS

The water treatment system will be constructed to treat water generated during remediation. Sources 
of water include, but are not limited to:

1 . Primary solids separation process flow (hydrocyclone effluent);
2. Filter press filtrate;
3. Multi-media filter backwaish water;
4. Storm water run-off from limited areas; and
5. Decontamination water and water from other miscellaneous sources.

Water from the above sources is expected to contain a number of contaminants which must be 
removed prior to discharge to Willetts Creek. Final NYSDEC effluent limits for the project have 
been set. The design basis for water treatment is summarized as follows:

Parameters Influent* 
(Approximate Concentrations)

Discharge Limits

Dredge stream flow Average: 810,000 gpd 
Peak: 2,000 gpm 1 mgd

pH (s.u) 6.5 6 -9
TSS 8% 20 mg/1
TDS Not tested Monitor
Settleable solids Not tested 0.1 mg/1
Aluminum 720 mg/1 0.36 mg/I
Cadmium 25 mg/1 0.017 mg/1
Chromium 2.6 mg/1 0.132 mg/1
Cyanide <0.01 mg/1 0.060 mg/1
Iron 1,760 mg/1 10 mg/1
Lead 52 mg/1 0.014 mg/1
Zinc 84 mg/1 0.72 mg/1

* Based on the available information. Concentrations are expected to vary.

Rust Environment & Infrastructure
L :\W O R K W YSD E C \20256f\D O C S\D A tC tD A R R P TJ.R P T  ■ 12/2/98

Page 33



Design Analysis Report
New York State D epartm ent o f  Environmental Conservation

As shown in the table above, the maximum flow that can be discharged into the lake is 1 MGD. 
Therefore, the water treatment system capacity would be about 1 MGD.

The parameters of concern include suspended solids, cadmium, chromium, aluminum, iron, lead and 
zinc. The metals of concern are mainly in particulate form, which means that if the solids are 
removed, then the metals will also be removed. The limited analytical information indicates that 
dissolved aluminum and lead concentrations may exceed the discharge limits. Additionally, 
treatment may be required to correct water quality due to additives the Contractor applies in 
processing (e.g. pH or others).

Of the contaminants potentially of concern, the metals of concern will dictate the design of the water 
treatment system. Due to the tendency of the metals of concern to be carried on particulate matter 
in the water, the treatment system is designed for a high efficiency of solids removal.

4.2 WATER TREATMENT SCHEME

The hydrocyclone effluent will be pumped into the equalization tank where filter press filtrate, sand 
filter backwash water, storm water and others are also collected. The equalization tank will feed the 
equalized water into the coagulation and flocculation tanks followed by the settling tank. 
Flocculated materials will settle in the settling tank. The settling tank effluent will be pumped into 
media filters and will be discharged to the creek, while the settling tank underflow will be pumped 
into plate and frame filter presses for dewatering.

Minimum unit sizing specifications contained herein are based on the minimum sediment processing 
rates specified in Section 3.0. In the event the Contractor generates water at higher rates than those 
on which the design is based, the sizing of water treatment components will be increased 
accordingly. For modifications to the system described here, Ten-State Standards for potable water 
pretreatment and filtration will be considered applicable, unless specifically waived by the Engineer.

The water treatment system is designed to process the maximum anticipated daily flows from the 
lake sediment processing, and will be able to process the average daily dredge stream flow of about 
0.81 MGD on a 16-hour basis and the maximum daily flow of about 1 MGD. Storm water retention 
capacity will be provided sufficient to contain 100% of the water from a 2-inch rainfall over all 
contaminated or potentially contaminated work areas.

The system design includes process arrangement and minimum unit sizes that will, if properly 
operated and maintained, routinely meet effluent limits. Since operations and maintenance are as 
critical as proper design to meeting the effluent limits, the Contractor will be required to maintain 
the system in good working order. The above specifications present minimum design requirements, 
and the Contractor will retain all responsibility for construction, operation, and maintenance of the 
system to meet effluent limits.

Rust Environment & Infrastructure
L:\W 0RtC*NYSD EO 202563'D O C SsD AR*D A RRPTl .R P T  -  12J2J9R

Page 34



Design Analysis Report
New York State D epartm ent o f  Environmental Conservation

4.3 SYSTEM CONSTRUCTION

The processing system will consist of equalization, coagulation/flocculation, separation, and 
filtration. The treatment system process flow diagram is shown on Plate 2. In the event unit loading 
rates exceed those shown on the process flow diagram, the Contractor will increase the unit capacity 
or provide additional treatment steps unless these design requirements are waived by the Engineer.

4.3.1 Equalization

Equalization is provided to dampen solids loading and flow variations to enhance performance of 
the downstream units by feeding the flow at a constant rate. A minimum retention of the 
equalization tank should be 4 hours for the peak dredge stream flow, equivalent to about 500,000 
gallons. The equalization tank will receive filtrate from filter presses (as discussed in Section 3.0), 
collected storm water, multi-media filter backwash water and other miscellaneous water and will 
have a mixing mechanism that will prevent suspended solids from settling.

4.3.2 Coagulation and Flocculation

The Contractor will select and use suitable coagulant/flocculent chemicals to facilitate effective 
settling effectively in the separation step. The specified effluent limits may be supplemented in the 
event the chemical proposed for use poses potential water quality concerns. The Contractor will be 
required to install, operate, and maintain feed and process systems as needed to properly apply the 
chemicals. Chemical application may require flash mixing in the fast mix tank to apply chemicals 
and flocculation tank with low shear mixing units to produce particles settleable in the settling tanks.

4.3.3 Solids Separation/Settling

The settling tanks will receive the flocculated materials. During daily dredging operations, solids 
will accumulate in sufficient quantity to feed the filter presses after dredging is completed for the 
day. Based on jar tests of about 2% solids content slurry prepared for bench tests, the settling tanks 
are designed to provide an effective overflow rate not greater than 0.35 gpm/SF and a minimum 
effective hydraulic retention time of about 3 hours. The effective retention time is the total tank 
volume, less the freeboard and settled solids volume, and multiplied by a suitable settling efficiency 
factor such as 75 % for well baffled tanks. If alternate configurations are used for the tanks, suitable 
efficiency factors will be used to calculate effective overflow rates and retention times.

Basins of a suitable design and meeting the design intent of the requirements below may be
considered as an alternate to conventional tanks. The materials, design, and construction of the tanks
and piping systems will be such as to function without failure for the duration of the project, and will 
be subject to the Engineers approval. At least two settling tanks will be provided. The settling tanks 
will be provided with:

• influent and overflow baffles to control short-circuiting of flow,

Rust Environment & Infrastructure
L:\WORIMYSDE020256N30CSV3AltJ3ARRFTl.RPT - I2/2/9S

Page 35



Design Analysis Report
New York State D epartm ent o f  Environmental Conservation

• conical floor, mechanical collection devices, or other reliable means of collecting 
settled solids for further dewatering,

• coagulant and polymer feed systems as proposed by the Contractor and approved by 
the Engineer,

• sediment discharge pumps and control and isolation valving on all lines,

• odor control covers as necessary, which provide means of access to service the tank 
internal components.

• stable footings within a bermed area to provide secondary containment for 110% of 
the largest tank volume.

Overflow from the settling tanks will have a solids content not greater than 0.0004% (40 ppm by 
weight) and will be pumped into the multi-media filters. The underflow will be pumped into the 
filter presses for dewatering after being mixed with a conditioning agent.

4.3.4 Multi-media Alters

Pressure type multi-media filters will be utilized for filtration of water from the settling tanks. The 
filters will be fed by pumps. The filters will contain graded media suitable for removal of fine 
particulate matter. Filter media will have an effective size no greater than 0.6 mm, a uniformity 
coefficient not greater than 1.65, and be supported by Torpedo sand and underdrain gravel of grading 
designed for proper filtration. The beds will be provided as no less than three (3) parallel units. The 
filter surface loading rate will not exceed 5 gpm/SF. Housings will have a minimum service 
pressure rating of 75 psi and will be provided with inlet distributors, flow collectors, and man way. 
Backwash service piping will be provided as routine connections.

Multi-media filters will be back washed on a daily basis regardless of pressure loss in order to limit 
the migration of fine sediments carrying the contaminants of concern through the bed. Raw lake 
water or finished effluent will be used for backwash, and the backwash flow will be returned to the 
equalization tank. Filter media will be replaced as frequently as necessary to maintain the design 
hydraulic and removal efficiency requirements.

4.4 EFFLUENT DISCHARGE

Effluent discharge will be continuously monitored for flow rate. In the event discharge exceeds the 
design flow rate of the system, the system will be immediately shut down and problems corrected.

The system effluent will be sampled according to the SPDES discharge permit requirements.

Rust Environment & Infrastructure
L :\W O R K W Y SD E C \202563 \D O C SD A ft\D A R R P Tl.R P T  ■ 12/2/98

Page 36



Design Analysis Report
New York State Departm ent o f  Environm ental Conservation

4.5 SUBMITTALS

After NYSDEC notification of intent to award, the Contractor will submit the following information:

• Exceptions to the proposed work as stated in the Contract documents.

• Proposed subcontractor, if any, who would operate the systems.